SPARE PARTS CATALOGUE
: HUSQVARNA

Spare Parts List



SPARE PARTS LIST



HS 452
PRODUCT COMPLETE

<>

11
i Syl =
A o gt
B, Y d 5
.

=l .




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 593230401 ENGINE FOR: US/AU 1

N

598694001 ENGINE FOREU 1



HS 452
CYLINDER HEAD ASSY




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349046  CYLINDER COVER CYLINDER HEAD COVERKIT 1
2 598684559 BOLT GB/T 5789: M6 L=25 1
CYLINDER HEAD COVER
3 599349025 GASKET GASKET 1
4 590971701 VALVEKIT 1
5 590971801 VALVEKIT ROCKER ARM KIT 1
6 599349048 PUSH ROD PUSHROD SET 1
7 529458701 PLATE PUSH ROD GUIDE PLATE 1
8 590844401 SPARK PLUG HQT-9 1
9 599349142  CYLINDER HEAD KIT 1
10 900000002 DUMMY PART T370:M10%1.25 =85 1
11 599349173 GASKET CYLINDER HEAD GASKET 1
12 509349201 PN E%CATION PIN - MULTIPACK: 1
13 599349050 DEFLECTOR AR DEFLECTORKIT 1
14 599349093 BOLT GB/T5789: M6 L=12 1
15 599349233 STUD T381:5/16-18/M8 =34 - 1

MULTIPACK: 2



HS 452
PISTON & CRANKSHAFT

B




REF. PART NO. DESCRIPTION REMARK QTY. KIT

599349032 BALL BEARING

1 599349210 PISTON RING SET 1
2 599349206  PISTON ASSY 1
3 599349030 CONNECTING ROD 1
4 599349134 CRANKSHAFT 1
5 599349103 CAMSHAFT KIT 1
6 599349034 SHAFT BALANCING SHAFT 1
7 599349035 SHAFT BALANCING SHAFT 1
8 599349068 WASHER 1370:17.4x30x 1.5 1
9 1

1

10 599349033 BALLBEARING



CARBURETTOR

HS 452

C




REF. PART NO. DESCRIPTION REMARK QTY. KIT
T38L:M6/81=141-

1 599349232 STUD MULTIPACK: 2 1
2 599349056 GASKETKIT CARBURETTOR GASKETKIT 1
3 599349093 BOLT GB/T5789: M6 L=12 1
4 599349110 CARBURETTOR FOR ENGINE: 593230401 1
4 599349111 CARBURETTOR FOR ENGINE: 598694001 1
5 900000002 DUMMY PART 1
6 529458101 SOLENOID SOLENOID VALVE 1
CARBURETTOR GASKET -
7 599349078 GASKET MULTIPACK: 10 1
8 591165801 FUELFILTER 1
9 599349353 TUBE 1
10 599595401 CLIP HOSE CLIP - MULTIPACK: 20 1



HS 452
AIR FILTER

C




REF. PART NO. DESCRIPTION REMARK QTY. KIT

599349086 AR FILTER ASSY 1
590973101 ARFILTER ELEMENT 1
599349078 GASKET CARBURETTOR GASKET -

MULTIPACK: 10

900000002 DUMMY PART

599349345 NUT GB/T6177.1:M6

OB W (N

900000002 DUMMY PART

U I [ N



HS 452
CRANKCASE & ELECTRICAL

Y

.
£
L]

-,‘ =T
| ) |
| A 8 1
iy i a— é

Ly

—— i‘ili\g
e

i
|

< .E'_f— s \' s
AT
!@l (i@ L=

)

=
I

b

/

)

A=yl

)




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349127 CRANKCASE 1
2 599596801 SEAL OlL SEAL 1
3 599349185 IGNITION COIL 1
4 598684559 BOLT GB/T 5789: M6 L=25 1
5 599349058 VARIATOR VOLTAGE RECTIFIER KIT 1
6 599349093 BOLT GB/T5789: M6 L=12 1
7 590973601 ARMATURE ARMATURE 1
8 599349095 BOLT GB/T 5789: M6 L=30 1
9 599349052 BREATHER BREATHER CHAMBER KIT 1
OIL GROOVE PRESSING
10 590973501 PLATE PLATE 1
11 900000002 DUMMY PART GB/T5789: M6 L=14 1
12 599595601  SEALING RING SEALRING - MULTIPACK: 10 1



HS 452
FLYWHEEL

=

T




REF. PART NO. DESCRIPTION REMARK QTY. KIT
599349062 COVERKIT COVER IMPELLER 1

900000002 DUMMY PART GB/T5789: M5 L=16

599349041 IMPELLER

599349063  FLYWHEEL

OB |W|IN =

900000002 DUMMY PART GB/T5789: M5 =16



HS 452
CRANKCASE COVER

iiiiiiiiiiiiiiiii

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

j 3—0
> © =R
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, ‘
8 12
14— 13
i cam——
I N BT
! 1




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349129 CRANKCASEKIT CRANKCASE COVERKIT 1

598600101 OILPLUG 1
3 598607701 PIN E%CATION PIN - MULTIPACK: 1

OIL RETURN BLOCK -

4 599595801 BLOCK MULTIPACK: 5 1
5 599349077 GASKET CRANKCASE COVER GASKET 1
6 590972601 DIPSTICK 1
7 598607501 BOLT GB/T 5789: M6 L=35 1
8 599596801 SEAL OlL SEAL 1
9 599349070 STRAINER OIL STRAINER 1
10 598684559 BOLT GB/T 5789: M6 L=25 1
11 590972701 GEAR GOVERNOR GEAR 1
12 598607601 OILPLUG OIL FILTERMOUNTING PLUG 1
13 591165901 OILFILTER 1
14 900000002 DUMMY PART GB/T5789: M6 L=16 1
15 599349071 OIL PUMP ASSY 1
16 900000002  DUMMY PART GB/T5789: M6 L=16 1
17 599349044 BOLT T370:M81=405=12 1



HS 452
GOVERNOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 590972901 ARM SPEED REGULATING ARMKIT 1
2 599349239 THROTTLE ASSY FOR ENGINE: 593230401 1
2 599349240 THROTTLE ASSY FOR ENGINE: 598694001 1
3 599349067 THROTTLE HANDLE 1
4 900000002 DUMMY PART GB/T5789: M6 L=14 1
5 900000002 DUMMY PART GB/T5789: M6 L=14 1
6 599349113 CHOKE ROD 1
7 599348566 BOLT T370:M6 L=15 1



ENGINE COVER

HS 452

F




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 599349121 COVER FAN COVER 1

2 900000002 DUMMY PART T370:M6L=165 4



I HS 452

STARTING MOTOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598607401 BOLT GB/T5789:M81=805=12 1
2 599349076  SUPPORT RECTIFIER SUPPORT 1
3 599349075 STARTER MOTOR 1



HS 452
GASKET KIT

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

[+}]




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 590905401 GASKETKIT 1
CYLINDER HEAD COVER

2 599349025 GASKET GASKET 1

3 599349173 GASKET CYLINDER HEAD GASKET 1

4 599349077  GASKET CRANKCASE COVER GASKET 1

5 599596801 SEAL OlL SEAL 1

6 509349078 GASKET CARBURETTOR GASKET - 1

MULTIPACK: 10



